
 

 

 

Emissions of methane and nitrous oxide from full-scale 
municipal wastewater treatment plants 

 

 

 

 

 

Proefschrift 

ter verkrijging van de graad van doctor 

aan de Technische Universiteit Delft; 

op gezag van de Rector Magnificus prof. ir. Karel Ch.A.M. Luyben; 

voorzitter van het College voor Promoties 

in het openbaar te verdedigen op dinsdag 14 oktober 2014 om 15:00 uur 

door Matthijs Roger Juliette DAELMAN 

bio-ingenieur, Universiteit Gent, België 

geboren te Lokeren, België 

 

 



Dit proefschrift is goedgekeurd door de promotoren: 

Prof. dr. dr. h.c. ir. M.C.M. van Loosdrecht 

Prof. dr. ir. E.I.P. Volcke 

 

Samenstelling promotiecommissie: 

Rector Magnificus Technische Universiteit Delft, voorzitter 
[...]
WWTP. This makes it difficult to use standard operational plant data to predict the 
emission of nitrous oxide. 

Any variables that exhibited a seasonal variability varied with temperature, while the 
emission was highest in spring 2011, when the temperature was intermediate. The time lag 
between the peak in the emission and the lowest temperatures could possibly be explained 
by a lagged adaptation of the microorganisms to cope with accumulated metabolites, such 
as nitrite, during Winter 2010/2011, when the nitrogen conversions are hampered by the 
colder temperatures. The role of microbial community dynamics and microbial adaptation 
has been largely neglected up till now. One of the reasons for this blind spot is that most 
monitoring studies were too short to take seasonal variation into account. Yet, in a lab-
scale study Benthum et al. (1998) observed a reduction of nitrous oxide emission by 
denitrifiers as a result of biomass adaptation to dynamic conditions over 30 days. Similarly, 
Chandran et al. (2011) saw an adaptive response in nitrous oxide emission from a 
chemostat pure culture of Nitrosomonas europaea that was subjected to pulse feeding over a 
period of 18 days. Those results cannot be translated directly to full-scale process 
conditions. Therefore, further research should combine long-term measurements of nitrous 
oxide emission with a long-term assessment of the microbial community and its adaptation 
to changing conditions. 

Acknowledgements
This research was financed by Stichting Toegepast Onderzoek Waterbeheer (STOWA), the Dutch 
Foundation for Applied Water Research. The authors are much obliged to 
Hoogheemraadschap van Schieland en Krimpenerwaard, the Water Board of Schieland and 
Krimpenerwaard. Matthijs Daelman received a joint PhD grant from Ghent University’s 
Special Research Fund (no. 01SF0510). 

76 



 

5 
5 Methane emission during municipal wastewater treatment 

  

 



Chapter 5
 

Abstract 

Municipal wastewater treatment plants emit methane. Since methane is a potent 
greenhouse gas that contributes to climate change, the abatement of the emission is 
necessary to achieve a more sustainable urban water management. This requires thorough 
knowledge of the amount of methane that is emitted from a plant, but also of the possible 
sources and sinks of methane on the plant. In this study, the methane emission from a full-
scale municipal wastewater facility with sludge digestion was evaluated during one year. At 
this plant the contribution of methane emissions to the greenhouse gas footprint were 
slightly higher than the CO2 emissions related to direct and indirect fossil fuel consumption 
for energy requirements. By setting up mass balances over the different unit processes, it 
could be established that three quarters of the total methane emission originated from the 
anaerobic digestion of primary and secondary sludge. This amount exceeded the carbon 
dioxide emission that was avoided by utilizing the biogas. About 80 % of the methane 
entering the activated sludge reactor was biologically oxidized. This knowledge led to the 
identification of possible measures for the abatement of the methane emission. 

Published as 

Daelman, M.R.J., van Voorthuizen, E.M., van Dongen, U.G.J.M., Volcke, E.I.P. and van 
Loosdrecht, M.C.M. (2012) Methane emission during municipal wastewater treatment. 
Water Research 46(11), 3657-3670. 

  

78 



Methane emission during municipal wastewater treatment
 

Introduction 
During wastewater treatment, the greenhouse gases carbon dioxide (CO2), methane (CH4) 
and nitrous oxide (N2O) can be emitted to the atmosphere (Hofman et al., 2011). Carbon 
dioxide is produced indirectly as a result of fossil fuel combustion to generate the energy 
required for the operation of the wastewater treatment plant, or it is produced directly 
during the respiration of organic matter. In the latter case it concerns short-cycle carbon 
dioxide that does not contribute to increased atmospheric carbon dioxide concentrations. 
Nitrous oxide is expected to be emitted during biological nitrogen removal from 
wastewater, through nitrification and subsequent denitrification (Kampschreur et al., 2009). 
Since nitrous oxide has a global warming potential of 300 CO2-equivalents over a 100 year 
time horizon (IPCC, 2007a), even a low emission contributes significantly to a WWTP’s 
greenhouse gas footprint. Not in the least due to its high impact, nitrous oxide emission 
from wastewater treatment processes recently received a lot of attention. Methane, having a 
global warming potential of 25 CO2-equivalents over a 100 year time horizon, is expected 
to be formed in the sewer system (Guisasola et al., 2008) and in those parts of the WWTP 
where anaerobic conditions prevail. Hitherto, the emission of methane from wastewater 
treatment received far less attention than the nitrous oxide emission. 

Only two peer reviewed studies investigated the methane emissions of municipal 
wastewater treatment plants with activated sludge. Both studies used grab sampling to 
monitor the emissions. Czepiel et al. (1993) studied a small (12,500 PE) WWTP in 
Durnham, New Hampshire, USA; while Wang et al. (2011a) investigated the methane 
emission from a large plant (1,500,000 PE) in Jinan, China. These WWTPs had no 
anaerobic digestion facility. The Dutch Foundation for Applied Water Research monitored 
methane emissions on three wastewater plants: Papendrecht (40,000 PE), Kortenoord 
(100,000 PE) and Kralingseveer (360,000 PE) (STOWA, 2010). The latter plant - which is 
also the subject of the present study - had an anaerobic sludge digestion facility, while the 
former two did not. The reported results from these studies are presented in Table 5.1. The 
share of methane in the total greenhouse gas emission from wastewater handling can 
mount up to 75 % expressed as CO2-equivalents (Foley and Lant, 2008). 

79 



Chapter 5
 

Table 5.1. Normalized methane emissions for the present study and the other full-scale 
studies found in literature, as well as the methane emission factors used in the Netherlands 
by VROM. 

 g CH4 person-1 year-1 kg CH4 (kg CODinfluent)-1 g CH4 (m3 influent)-1 

Present study 306 1.13% 3.44 

Czepiel et al. (1993)1 
Durnham WWTP 

39 0.16%2 0.14 

Wang et al. (2011)1 
Jinan WWTP 

11 0.08% 0.16 

STOWA (2010) 
Papendrecht 

266 0.87% 2.44 

STOWA (2010) 
Kortenoord 

140 0.53% 1.56 

STOWA (2010) 
Kralingseveer 
(October) 

310 1.20% 2.73 

STOWA (2010) 
Kralingseveer 
(February) 

230 0.80% 2.03 

VROM (2008) 
WWTP with 
anaerobic sludge 
digestion 

 0.85%  

VROM (2008) 
WWTP without 
anaerobic sludge 
digestion 

 0.70%  

1 Based on grab samples 
2 Expressed as kg CH4 (kg BOD5)-1 

Methane is emitted from a WWTP after it enters the plant via stripping from the incoming 
wastewater, or after it is formed at the plant itself. The influent of a WWTP contains 
dissolved methane that is formed in the sewer system. Recent studies indicate that methane 
formation in sewer systems can be substantial (Guisasola et al., 2008; Foley et al., 2009), 
but actual quantities of methane entering a WWTP have as yet not been reported. As far as 
methane production at the plant itself is concerned, it can be expected that in anaerobic 
zones, sludge thickeners and buffer and storage tanks methane is formed. In plants 

80 



Methane emission during municipal wastewater treatment
 

equipped with a digester for the anaerobic digestion of the surplus sludge, this can be 
expected to be a major source of methane. The biogas from the digester is usually 
combusted in a gas engine or flared, resulting in methane emissions with the off-gas 
(Liebetrau et al., 2010; Woess-Gallasch et al., 2010). Dissolved methane that leaves the 
digester, sludge thickeners and storage tanks will either be stripped during downstream 
processing (e.g. dewatering of the digested sludge) or will remain dissolved in the reject 
water and as such it will end up in the aeration tanks of the WWTP, as does the methane in 
the influent stream. There it can be stripped during aeration, or it can be biologically 
oxidized by the microorganisms in the activated sludge. The potential methane oxidation of 
activated sludge systems has, to the authors’ best knowledge, not been reported in the 
literature. 

The objective of this study was to determine the contribution of methane to the 
greenhouse gas footprint of a wastewater treatment plant and to suggest measures to curb 
methane emissions. To obtain these goals, a one-year measurement campaign was carried 
out. The WWTP under study is fully covered, except for the secondary settling tanks, and 
all ventilation air is discharged through one stack. Gas measurements allowed estimation of 
total emissions, except for the exhaust of the biogas-based combined heat and power 
facility. Mass balances were used to reveal the sinks and sources of methane in this WWTP. 
Therefore, additional gaseous and liquid sampling was performed. To achieve reliable liquid 
sampling particular attention was paid to the sampling method.  

Materials and methods 

Wastewater treatment plant process scheme 
The measurements and sampling were done at Kralingseveer WWTP, located in the 
municipality of Capelle aan den IJssel, near Rotterdam, the Netherlands (51° 54’ 30’’ N 4° 
32’ 35’’ E). The plant treats the domestic wastewater of 360,000 population equivalents 
(PE). The excess sludge of the plant is treated in an anaerobic digester, operating at 34 °C. 
The resulting biogas is used in a combined heat and power installation that fulfills about 60 
% of the energy requirements of the plant. The remainder of the plant’s energy needs is 
met by electricity and natural gas from the grid. 

Kralingseveer WWTP receives mainly domestic sewage, with an average COD 
concentration of 339 mg L-1, an average Total Kjeldahl Nitrogen concentration of 
41 mg L-1 and an average phosphorous concentration of 6  mg L-1. The removal 
efficiencies are 87 %, 92 % and 77 %, respectively. The average sludge loading rate was 
0.21 kg COD.kg VSS-1 d-1. 

Figure 5.1 displays the WWTP’s process scheme, while an aerial picture of the plant with 
the different unit processes is provided in supplementary material 1. The incoming 
wastewater first passes through a bar screen and subsequently it goes to a primary settler. 

81 



Chapter 5
 

The primary sludge is sent from the primary settler to a gravitary thickener. The 
understream of the thickener is fed to the anaerobic digester, while the supernatant is 
returned to the primary settler. The water from the primary settler enters a selector 
(4,800 m³) and from there it goes to an activated sludge reactor. This tank is a plug flow 
reactor that consists of an anoxic part for denitrification (3,600 m3) and an aerated part for 
nitrification (8,000m3). The aeration is achieved with bubble aeration. From the aerated 
zone, the mixed liquor is recycled to the anoxic zone at a recycle ratio of three. From this 
plug flow reactor, the mixed liquor flows into two parallel carousel reactors (2 x 13,750m3) 
that are aerated with surface aerators. From the carousels, the mixed liquor goes to the 
secondary clarifiers. The secondary sludge from the clarifiers is partially recycled to the 
selector and the anoxic part of the second activated sludge system, while the waste sludge is 
fed to a belt thickener and subsequently to the anaerobic digester, together with the 
thickened primary sludge. Coming from the digester, the digested sludge is stored in a 
buffer tank with a maximum residence time of five days and from there it goes to a 
centrifuge. The dewatered sludge is stored in a storage tank, from where it is loaded on a 
truck for transport to an incineration facility. The reject water from the belt thickener and 
the centrifuge are returned to the primary settler. 

82 



Methane emission during municipal wastewater treatment
 

 

Figure 5.1. Process scheme of the Kralingseveer WWTP with the estimated mass flow rates 
(kg CH4 h-1) between the different unit processes. 

Except for the secondary clarifiers, all process elements of this WWTP are covered in order 
to collect the off-gas for gas treatment. Apart from the off-gas coming from the plug flow 
reactor and the carousel, all off-gas is collected and first directed to a compost filter to 
avoid odor nuisance. The air coming from the compost filter is blown into the headspace 
of the covered carousel reactor. The off-gas from the plug flow reactor and the carousel are 

83 



Chapter 5
 

finally disinfected in an ozone washer before it is released through the flue gas stack. Since 
the air coming from the compost filter is used to aerate the carousel, the gas flow to the 
ozone washer makes up the off-gas of the entire plant (except for emissions from the 
secondary clarifiers).  

On-line measurements of the plant’s total off-gas 
From 14 October 2010 until 28 September 2011, gas was withdrawn from the off-gas pipes 
going from the carousel and the plug flow reactor to the ozone washer. After passing 
through a condenser, the gas was directed to an on-line Servomex 4900 infrared gas 
analyzer, resulting in an estimation of methane in the overall off-gas flow leaving the water 
line and the sludge line of the plant. The gas flow rates in the off-gas pipes were measured 
weekly using a Tesco 435 hot wire anemometer. Since the blowers of the off-gas collection 
system were operated at constant power, the gas flow rates were constant. By multiplying 
the measured concentrations with the prevailing flow rate in the off-gas pipes, the methane 
fluxes from the plug flow reactor and the carousel were calculated. 

Mass balances over each unit process 
In order to identify the sources and sinks of methane on the plant, a mass balance was set 
up over each unit process. Therefore, the methane load in every single liquid and gas 
stream had to be calculated from the measured flow rates and corresponding 
concentrations. A detailed overview of these calculations is provided in supplementary 
materials 2. The required measurements and sampling took place five times between 4 
March and 12 August 2011, except for the exhaust gas of the cogeneration unit, which was 
measured only once. Flow rates of the gaseous streams were measured using an 
anemometer, while gas samples were collected with gas bags. The concentration of the 
content of the gas bags was measured with a Varian 3800 gas chromatograph equipped 
with a flame ionization detector (GC-FID). Flow rates of liquid streams were either 
available from the plant’s SCADA system, or could be calculated from available data. 
Dissolved methane concentrations were measured with the salting-out method described 
below. For each stream, the methane loads determined during the five measurement 
campaigns were averaged. 

For each unit process, the difference between the average methane load coming in and 
going out is the amount of methane that is produced or converted. In other words, it is 
possible to identify sources and sinks of methane on the plant, respectively. A unit process 
was only positively identified as a methane source or sink if the standard deviation of the 
load was smaller than the methane production or consumption. 

Salting-out method for sampling methane in the liquid phase 
For sampling dissolved methane, the salting-out method of Gal'chenko et al. (2004) was 
slightly adapted. The protocol that was used in this study can be found in supplementary 
material 3. Before the start of each sampling round, serum bottles of 120 mL were filled 
with 20 g NaCl. At the different sampling locations at the WWTP, samples were collected 

84 



Methane emission during municipal wastewater treatment
 

with a sampling beaker. From this beaker, 50 mL of sample was added carefully to a serum 
bottle filled with salt, using a syringe with a catheter tip and a 10 cm silicone tube. While 
emptying the syringe into the bottle, the silicon tube was held under the rising liquid 